IN—Y X

LSWNH-8BL-20-1 - 28BL-20-1 1)—X
LSWNH-8BL-20-1 - 28BL-20-1 Series

SEIKO SEWING MACHINE CO.,LTD.



HFEFERK - THE TECHNICAL DATA

Iz == =z )
LU || maaya il 0@ ()
wtan | ey | e | T777 | —#at
Lockstitch [ Unison feed 2-times 20 inch arm 1-needle
hook
LSWNH-8BL-20-1 [
LSWNH-8BL-20-1-TA o
LSWNH-8BL-20-1-BTFL [
LSWNH-8BL-20-1-TA-BTFL ° ° ° ° o
LSWNH-28BL—20-1 -
LSWNH-28BL-20-1-TA -
LSWNH-28BL-20-1-BTFL -
LSWNH-28BL-20-1-TA-BTFL -
a1l |=
fauto
TA
oAt | A%HE | BIELLEL ﬁﬂfjﬁii
Automatic
2-needle |Thick thread| back tuck | Auto-lifter
stitching
LSWNH-8BL-20-1 - - - -
LSWNH-8BL—-20-1-TA - ® - _
LSWNH-8BL-20-1-BTFL — - [ e
LSWNH-8BL-20-1-TA-BTFL - ® L o
LSWNH-28BL-20-1 o - - _
LSWNH-28BL-20-1-TA ® o - _
LSWNH-28BL-20-1-BTFL ® - [ e
LSWNH-28BL-20-1-TA-BTFL ® L [ (]




=P

CONTENTS

L . bage
Ei. £, ZER, TLAE 0 creresssssisisisssssssssssrssssssananans 1,2
FACE PLATE, TOP COVER, ARM COVER (REAR), CAP
3Eﬂzs J:EHL 7"_ [J—  seessessssssssssssssssssssssssasssassns 3,4
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY
?Epi*;~ q:?qai*; ........................................ 5 6
PRESSER BAR, VIBRATING PRESSER BAR
ﬁ'l‘*%iﬁ\ Eﬁin\yp ........................................ 7.8
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
j(%~ ?qai*;xj’uy@“ ........................................ 9,10
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING
& ZFH{%/BOBBIN WINDER MECHANISM  eeessssrssesnnnnanees 9,10
TEh, FARJRT—1— FEYHL  srssssssssssssssssssssssssssssass 11,12
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC
AR, £ U LB, EYE(BBL-20-1 - 8BL-20-1-TA)  revrrerresranrnuinannanns 13,14
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT (8BL-20-1 - 8BL-20-1-TA)
iR, EYLTE. EUEH(28BL-20-1 - 28BL-20-1-TA)  ==eerrrerrresnnrannnrans 15, 16
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT (28BL-20-1 - 28BL-20-1-TA)
INUOLIN— ZEYSAETHEEE 0000 s eeeeeissassaassaassaassaaaaanaaas 17,18
FEED REVERSE LEVER, FEED REGULATING MECHANISM
MELTE () . ANE 0 reesssssssssssssssssssssssssssassasaanes 19, 20
HOOK SADDLE (RIGHT), HOOK
MmNETE () . Y- S T R 21, 22
HOOK SADDLE (LEFT), HOOK
gjﬁ;*ﬁm;’gﬁ-) ........................................ 23, 24
TENSION BRACKET (SINGLE NEEDLE)
gjﬁ;*&(z*ﬁ-) ........................................ 25, 26
TENSION BRACKET (TWIN NEEDLE)
,f'EE]/J% ........................................ 27, 28
LUBRICATION
AOEE B | - A L LT 29, 30
AUTOMATIC REVERSE FEED MECHANISM (PNEUMATIC)
g@:}:ﬁaii”—&”’% ........................................ 29, 30
AUTOMATIC FOOT LIFTER MECHANISM (PNEUMATIC)
AAYF. A—RBEHE / ZERHRE =0 rressssssssssssssssssssssaass 31, 32
SWITCH, CABLE / AIR PRESSER MECHANISM
1#];&1 ........................................ 33’ 34
ACCESSORIES 1
FREE2 0 sesessessssssssssssasssssssssassssasaass 35, 36
ACCESSORIES 2
H—33k (28BL-20-1) 0000 sessssssssssssssssssssssssssssssssssnans 37
TABLE OF GAUGE PARTS (28BL-20-1)
B —3% (28BL-20-1-TA)  seescessssssssssssssssannnannssrsnnnnnns 38

TABLE OF GAUGE PARTS (28BL-20-1-TA)




miR. iR, Rk, JLiz
FACE PLATE, TOP COVER, ARM COVER (REAR), CAP

/
47 27—
10 % — 31
y (7 30




miR. £k, Rk, JLiE

FACE PLATE, TOP COVER, ARM COVER (REAR), CAP

<| [=
o =
HamES|T|L $ S| E#

[N L[L
No | PARTS No é § § § QTY ES DESCRIPTION

| | | |
1 140102 x[x[x[*] 1 | @tk FACE PLATE
2 | 15037 x| k| k| *%| 1 | @R/ R FACE PLATE SPRING
3 [ 15039 | kx| k[ 2 [@ER/AARIEDHIRL SCREW  1/8X44 L=3.5
4 115036 k| k| x| % 1 | @IRES HINGE
5 | 15039 k| kx| 3 | HIREFILEHRL SCREW  1/8X44 L=3.5
6 | 15039 *| k| kx| 3 | @iRlEHRL SCREW  1/8X44 L=3.5
7T | 25887 k| k| x|k 1 | @HRELY T FACE PLATE CONNECTING BASE
8 |38042 kx| x|k 2 | @ARELY {4 IFiRIESHI L SCREW  M4x0.7 L=10
9 | 25879 k[ k[ 1 [ZER (FEHAED ARM COVER (REAR) (LEFT)
10 | 15036 k| k| x| k| 1 | ERESR HINGE
11 {15039 |k x|k 3 [ EREFIEDRL SCREW  1/8X44 L=3.5
12 | 15039 *| k[ k| x| 3 [EMwiEdHi Ll SCREW  1/8X44 L=3.5
13 115037 k| x[x|*%| 1 | ZR/AAR FACE PLATE SPRING
14 1 15039 k| kx| 2 | Big/ArEHRL SCREW  1/8X44 L=3.5
15| 25879 * x| x| x| 1 [Et (T—1)—f4) ARM COVER (REAR) (RIGHT)
16 | 15036 k| k| x| k| 1 | ERESR HINGE
17 | 15039 | kx| k[ 3 [ EREFIEDRL SCREW  1/8X44 L=3.5
18 | 15039 *| k[ *| x| 3 [EMwiEdHil SCREW  1/8X44 L=3.5
19 | 15037 k| x[x| % 1 | ZR/AAR FACE PLATE SPRING
20 | 15039 x| k| kx| 2 | Big/ArEHRL SCREW  1/8X44 L=3.5
21 | 25888 kx| k[ 1 | EREY FFI+E ARM COVER CONNECTING BASE
22 | 38042 |k k| k| 2 [ZEREYFFIFELEHRL SCREW  M4x0.7 L=10
23 | 19452 *| x| x| 1 | KFEH/NN— THRAD TAKE-UP LEVER COVER
24 | 8040 x| k| kx| 2 | RFEH/NA—1EDHRL SCREW  9/64X40 L=8.0
25 | 25852-01 | *| x| *| x| 1 | E#x (&1 TOP COVER (LEFT)
26 | 39159 kx| x|k 4 | EfR1ED SCREW M5x0.8 L=8.0
27 | 34156 x| x[—|—| 1 | EARAENT THREAD GUIDE (TENSION PLATE)
27 | 34156 —|—|*[*| 2 | LK T THREAD GUIDE (TENSION PLATE)
28 | 6333 *[k[—[— 2 | EHRKB\ETIEDRRL SCREW  9/64X40 L=6.5
28 | 6333 —|—|*|*| 4 | EfRAR#HITIEDHHRLC SCREW  9/64X40 L=6.5
29 | 25852-02| *| x| *| x| 1 | E#x (%) TOP COVER (RIGHT)
30 | 39159 kx| x|k 4 | EfR1ED SCREW M5x0.8 L=8.0
31| 34156 kx| x|k 1 | EARARET (REZH) THREAD GUIDE (BOBBIN WINDER)
32 16333 k[ 2 | EARARB\ETIEDRRL SCREW  9/64X40 L=6.5
33 | 15006 x| x|[x|*x| 1 |#ER ARM SIDE COVER
34 | 8040 | k[ *| x| 2 [#EHRiEDHIL SCREW  9/64X40 L=8.0
36 | 40118 k[ k| x| 1 [ 7—LTLIE20 RUBBER CAP 20
37 | 25886 k|| k| 1 [ 7—LTLE50 RUBBER CAP 50
38 | B142743 || x| *| x| 1 | 7—L3LIE27.5 RUBBER CAP 27.5
39 | BS20345 || x|*|*x| 1 [7—LITLiz14 RUBBER CAP 14
40 | 25885 x| k| x|x| 1 [ F—LAERIZ I+ FELT
41 | 40266 *[k[k[x[ 1 | 7T—LEH/NN— ARM SIDE COVER (REAR)
42 | 37509 *[x|x| %[ 2 | FT—LEH/N—LHHL SCREW M5X0.8 L=6.0
43 | 4221 k| k| x|k 1 |ASEZ PIPE
44 | 6604 kx| x|k 1 | RS ZIEDHRL SCREW  9/64X40 L=14.0
45 | 30046 k(x| x| k[ 1 | 7P—X#zlEHAL SCREW M4X0.7 L=6.0
46 | 25890 k||| 1 [EEEZIFTRD SCREW M20x2.5 L=60.0
47 | 25891 *| k| x|*| 1 |BEERZ(+FH v k NUT M20x2.5
48 | 25998 k| kx| 1 |BEHZFRAOXTY YT CUP M20




J—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

R, L&,

48

S - -

47

iiii mé
S , /




RFE, L@, T—1)—
THREAD TAKE-UP

LEVER, ARM SHAFT, MACHINE PULLEY

=l_|F
—l—1 |
SRES(LILIQS|EH
SIS
No | PARTS No |z |=|%|Z| OTY 4 DESCRIPTION
PP
T | 25853 x| x| *[*| 1 | L&A ARM SHAFT
2 111042 *|x|x|x| 1 | _E&him 0IL WICK
3 | 19504 (x| x|x 1 [ _E&#SIEDHRLC OIL STOP SCREW  5/16X28 L=6.0
4 161048 x[x[x|x| 1 [45v9F—3> HA CRANK MOTION CAM
5 | 18607 [ x| x[x| 1 [{fERDHAL POSITION SCREW  9/32X28  L=11
6 | 18608 x[x[x|[x| 1 [dHRL SET SCREW 9/32X28 L=11
7 | 10524 x[x|x|x| 1 [#HEIS o E IEHRLE (E) [SET SCREW (LONG) 6. 75X24 L=6.5
8 | 70016 x[x|x|x| 1 [#H#EIS o E 1EHRR L (47) |SET SCREW (SHORT) 6. 75X24 L=3.5
9 [34105¢ [x|-[*|[-| 1 | X¥E ) THREAD TAKE-UP LEVER COMP.
9 [15503C [-|[x*|-[*x| 1 | X® ) THREAD TAKE-UP LEVER COMP.
10 | 34105 x[-|x|-| 1 | x5 THREAD TAKE-UP LEVER
10 | 15503 “|*[-1%| 1 | x5 THREAD TAKE-UP LEVER
11| 15026 x[x[x[x| 1 [XKfEfE THREAD TAKE-UP LEVER DRIVING STUD
12 1 15013 x| k| x| x| 1 | KFEE> THREAD TAKE-UP LEVER HINGE STUD
13 | 10528 x(x[x[x| 1 [#HEIS2H NEEDLE BAR CONNECTING LINK
14 110523 x[x[x|x[ 1 [#HHEISVIEY NEEDLE BAR CONNECTING LINK STUD
15 [ 10728 k| k| x| 1 | RFEHE S OIL WICK
16 | 11042 [ x[x[x 1 [KFFEEHS 0IL WICK
17 110726 x[x|x|x| 1 [#HEIS20EHD 0IL WICK
18 | 15038 *|x|x|x| 1 [:hTLiE RUBBER OIL STOPPER
19 | 17098 x[x[x[x[ 1 [KFEE IEHRL SET SCREW  M6x1 L=8.0
20 | 70007 x[x|x|[x| 1 [ E&#A%IJL (FD ARM SHAFT BUSHING (FRONT)
21 [ 10725 x| k| k| x[ 2 | LEAAAZI (BD) ZxILb OIL FELT
22 | 10563 x[x[x[x[ 1 [ EEBAZIL (B]) Tyivr— WASHER
23 | 25877 *x[xx[x[ 1 [ E&#A%JL () 1EHRL SET SCREW  M6x1 L=20.0
24 | 10551 [k xx 1 [KFEHZ(T THREAD TAKE-UP LEVER OIL GUARD
25 | 3052 (x| x[x| 1 [KFEMZ(T1EHRL SCREW  9/64X40  L=4.5
26 | 17100 x[xx[x[ 1 [hiHZ ETHL LIFTING ECCENTRIC (ECC. 5.0)
27 | 10566 x[x|x[x| 2 [hIRZ ETFHLIEDHRL SET SCREW 1/4X32 L=5.5
28 1 10772C | *|*|*|*| 1 | Ex@E&Eow K (#8) LIFTING ECCENTRIC CONNECTION COMP
30 | 10773 k| kx| 1 | E@EgEOy K=— KJLA71) >4 [NEEDLE BEARING
31111879 x[x|x|x| 1 WX ETFTHLNDS— LIFTING ECCENTRIC COLLAR
32 | 10573 x| k| x|x| 2 | R ETFTHLDS—1ESH4 L [SET SCREW  7/32X32 L=11.0
33 | 10569 x[x[x[x| 1 [R)rT—1 ARM SHAFT CONNECTING BELT PULLEY
34 110574 x[x|x|[x| 2 [RprT=1)1yoy BELT PULLEY SPRING FLANGE
35 [ 10571-G |*|*|*|*| 1 | R rT—U1kHRL SET SCREW  6.75X24  L=7.5
36 | 10570 x[x|x[x| 1 [R)rT=)ERL POSITION SCREW  6.75X24
37 110524-G | *|*|*|*| 1 | R rT—U1kHRL SET SCREW  6.75X24  L=1.5
38 | 10464-WH| *|*|*|*| 1 |24 2245 XN+ ARM SHAFT CONNECTING BELT
39 | 25863 x[x[x[x| 1 [HR&EESHS— BOBBIN WINDER COLLAR
40 | 25864 x[x[x[x| 2 [HREZHS—IEOHRL SET SCREW M5x0.8 L=10.0
41 [ 10567 x| *|x|x| 1 | LEARFT Y LG ARM SHAFT BALL BEARING
42 | 40133 x[x|x|x| 1 | LEBARFYULHTHS— ARM SHAFT BALL BEARING ADAPTER SLEEVE
43 | 23637 x| k| x|x| 2 | LEARNFT Y5 HS5—1kHH L [SET SCREW 1/4X28 L=7.5
44 | 10568 x| k| k| x| 1 | LEART7 )25 )5 (B4 L) [BALL BEARING RETAINING RING
45 | 40134 x[x|x|x| 1 | EEBARFTYLHH—2R ARM SHAFT BALL BEARING ADAPTER
46 | 25877 x[xx[x| 1 [ EEBART7T Y545 —X1kHra L |[SET SCREW  M6x1 L=20.0
47 1 15162-A [ *|*|%|x| 1 | 7—1) MACHINE PULLEY
48 [ 10576 x| k| k|x[ 1 | T—)ERDRL POSITION SCREW 15/64X28 L=21.0
49 [ 10579 x| *%|x|x[ 1 | T—1)ikHhl SET SCREW 15/64X28 L=20.0
50 | 19505 x[x|[x[x| 1 [ T—y#@AaL MACHINE PULLEY ADJUSTING SCREW 11/32X28 L=11.0
51 | 70092 *x[x|x|x| 1 [ E&EASIJL (B TLiz RUBBER CUP
52 | 70009 x|x|x|x| 1 [ E#A%JL (DFE) ARM SHAFT BUSHING (CENTER)
53 | 28043 *x[x[xx[ 1 [ E&AZJL (PfE) kHRL SET SCREW M6x1 L=10.0
54 [ 10725 x| k| k| x[ 2 | LERA AL (FRE) ZxIL bk OIL FELT




WA, PRZE
PRESSER BAR, VIBRATING PRESSER BAR

4<

1

- /1 ..,_\‘__‘34
ey 8BL-20-1
o / % }\‘ 8BL-20-1-TA
13 14/ AN
~

\
\

% 35
J B ] ®
[ 38<< 40 38< 40 B
12/ /
13 y / o 20—
28BL-20-1
e 28BL—20-1 8BL—20-1
28BL-20-1-TA 28BL-20-1-TA  8BL-20~1-TA




WA, PRZE
PRESSER BAR,

VIBRATING PRESSER BAR

=T
—l—11 |
HRES [LLIQS|EH
I RN
No | PARTS No |z|=|%|2| QTY mf DESCRIPTION
P[P
T [TO467-WH [*[*[*[*| 1T |HA® PRESSER BAR
2 | 25806 k[ k] k([*] 1 HWZEBEAZIL (F) PRESSER BAR BUSHING (LOWER)
3 | 15568 k[ ®]k([*]| 1 HWZEAZI)L (F) LHHL SET SCREW M6x1 L=8.0
4 118478 *[k|*k|*] 1 HAEENRN PRESSER BAR POSITION GUIDE BRACKET
5 [ 35999 *[x]x[*x] 1 | HAEERNLAL SCREW M6X1 L=6.0
6 | 25875 L EIEIE ENFE PRESSER BAR POSITION GUIDE
7 | 15568 *[k|k|*] 1 ENFELRL SCREW M6X1 L=8.0
8 | 25872-01 *x[k|k]|%]| 1 HZEREE (KK PRESSER BAR LIFTING BRACKET (BODY)
9 | 25872-02 |k |*x|*x|x| 1 WZFEWE (8h) PRESSER BAR LIFTING BRACKET (ARM)
10 | 34008 [k *k|*]| 1 HZFEREHEOHL PINCH SCREW M4x0.7 L=14.0
11 | 15154~k x[x]-]1-] 1 NEZ LIFTING PRESSER FOOT
11 110185 | =*|-1 1 NEZ (1/47) (FE#E) LIFTING PRESSER FOOT (1/4”") (Std.)
11 1 10185-TA |- -] -|*]| 1 SNz (1/47) (E#E) LIFTING PRESSER FOOT (1/4") (Std.)
12 | 18484 *[k|*k|*] 1 NEZIEHRLC SCREW 9/64X40 L=10.0
13 [ 10677 k[x]|x[*] 1 |SBRZLEHRLTY O v— WASHER
14 119470 x[x]-]1-] 1 24 2H—H—F FINGER GUARD
14 110937-01 | =*|*] 1 T4 2H—H—FK0/47) (BZE) FINGER GUARD (1/4") (Std.)
15 | 25865 *[k|k|*]| 1 HWZ EITE PRESSER BAR LIFTER SHAFT
16 [ 60161 *[xx[*x] 1 | HZEFEHAZIL (A BUSH. A
17 | 25894 *([k|*k|*] 1 HZAEREERNS— GUIDE COLLER FOR 25872-01
18 | 18028 L EIEIE HZABHEETENHLS—LEHRLC SET SCREW M5x0.8 L=5.0
19 | 25873 L EIEIE NI WZFEWRESLITH PRESSER FOOT LIFTER CONNECTION
20 | 19420 kx| x[*] 1 | HABRESLTFBELEOHL PINCH SCREW 1/4x28 L=16.0
21 | 25868 *[x|x[*x)] 1 | A ETEEDL LB PRESSER BAR LIFTER CAM
22 121111 *[x|x[*x] 1 |HZEFEEDHLLEILDAL SET SCREW M5x0.8 L=10.0
23 | 25861 L EIEIE N REMNMLIEDF THREAD FLOAT LEVER
24 | 31021 L EIEIE NI REMNMLIESFHOHNL PINCH SCREW M6x1.0 L=16.0
25 | 25862 *[x|x[*x] 1 | REMLIEZDIFEY GUIDE PIN
26 | 37229 k[ ®]k([*] 1 REMNMLEDHSFEVLEHRL SET SCREW M4x0.7 L=5.0
27 | 25866 k[ x|x[*] 1 | HZEFERL/ AR SPRING
28 | B148197 *[x %% 1 |HZEFEAZIL (B) BUSH. B
29 | 60144 L EIEIE NI RiEMNLEE THREAD FLOAT PLATE
30 [ 60147 *[k|k|*]| 1 RiEMNML LIN— THREAD FLOAT LEVER
31 | 60153 *[k|k|*] 1 REMLUANA—ERLC SHOULDER SCREW SM11/64x40
32 | 60149 L EIEIE I REMNMLLAN—RYTITE LEVER SETTING PLATE
33 | 38042 *[k|*k|*%| 2 | RENMLLULAN—HYMITELDHI L | SCREW M4x0.7 L=12.0
34 | 10490-WH [ *|*|*]*]| 1 R ZE VIBRATING PRESSER BAR
35 | 10554 k[ ®]k([*] 1 REZEXTY T VIBRATING PRESSER BAR EXTENSION SPRING
36 | 10553-A k[ k] k([*] 1 REZEXTYY T VIBRATING PRESSER BAR EXTENSION
37 | 15060 kx| x[*] 1 | PFHZEFEHLAL SCREW 5/16X24 L=16.0
38 | 10485C-WH | *|*|—-|—-| 1 R Z (#) VIBRATING PRESSER FOOT GOMP.
38 | 102850 S EIEIE Rz (1/47) (#H) (E#E) VIBRATING PRESSER FOOT (1/4”) COMP. (Std.)
39 [ 10485-WH |*|*|-|—-| 1 Rz VIBRATING PRESSER FOOT
39 [ 10285-CA | —|—-|*x|*x| 1 Rz VIBRATING PRESSER FOOT
40 | 10662 [k *k|*] 1 RHEZIEHRRLC PINCH SCREW 5/32X40 L=6.5
41 1 10558C LRI RS E T CHFty k LIFTING BELL CRANK GOMP.
42 110558 k| k| k|[*k| 1 <CDF LIFTING BELL CRANK
43 1 10557 [k |x]|*x] 1 CDFERE (K) LIFTING BELL CRANK LINK
44 1 10556 *x[k|x]|*x] 1 R DOFESRE (/M) VIBRATING PRESSER BAR GONNECTING LINK
45 [ 15118 [k *k|*] 1 RNIEHHE VIBRATING PRESSER BAR SLIDE BLOCK
46 |1 19425 x|k |k|%| 1 | t&EEH LIFTING ROCK SHAFT
47 (10514 *[k|*x|*%| 2 |T&EHASIL LIFTING ROCK SHAFT BUSHING
48 116709 kx| x[*] 1 |@E#E L SCREW 1/4X28
49 110728 kx| x[*] 1 | EEE V4 URANS OIL WICK
50 | 19516 k[ x|x[*x] 1 |EE#HE QLY b NUT 1/4X28
51 | 40107 *x[k|k]|%]| 1 L TEREIEHF LIFTING ECCENTRICG GCONNECTING CRANK
52 | 19420 EIEIEIEINN! LETEBEHSFHOHRAL PINCH SCREW 1/4X28 L=16.0
53 | 10775 *x [k |k]|%]| 1 LEESFOY FEHR L HINGE SCREW 1/32X32
54 | 35118 k| x|x|x| 1 | EEEEOY FERRLD Yo v— WASHER
55 [ 10774 ) k|k]|%]| 1 LEESFOY KN4 T LIFTING ECCENTRIG CONNECTION GOLLAR
56 | 17114 *x[k|k]|%]| 1 LEHAQY FEER LTV b NUT 1/32X32
57 | 37215 | x|x|*x| 1 [ ExEREOY FER CESE WASHER
58 | 35034 k[ ®]k([*]| 1 RENMLESAFR by/N— SCREW M6x1.0 L=20.0
59 | B146581 *|x|x[*x] 2 | WA EITEHS— COLLAR
60 | 11486 *|[x|x[*x] 2 |HZETFTEHAS—1EHHRL SCREW 15/64 x28 L=8.0
61 | 37102 k| k| k]k| 1 REMNMLIEDSFTFAMY/IN—F Y b NUT M6x1.0

_6_




HEL A, EfiEOY ~
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

28BL-20-1
28BL-20-1-TA

\l[I[L W )
10 \
16

38

) B 14 %ﬂ 37




HiEsta, EEOy F

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

Tl
— =1
BRES|L|L|IS g‘ B

A S I

|la|xx|lm@d =]
No | PARTS No $ $ $ $ QTY e DESCRIPTION
1 34633 x| x| x|[x| 1 | &=L E NEEDLE BAR ROCK FRAME
2 | 11875 x| x| x| x| 1 |[#HELEEY HINGE STUD
3 117098 x| x| x| x| 1 |[#HEBELTEE IEDHRL SET SCREW  M6x1.0 L=8.0
4 115117 x| x| x| x| 1 |#ELEERNAIER SLIDE BLOCK PLATE
5 18100 x| k| kx| 2 | HBELTEIERNIERIEDRLC SCREW  9/64X40 L=6.5
6 | 15031 k| kx| 1 | FELEBS OIL WICK
7 | 34037 x| k| kx| 1 | /45 —)L NEEDLE BAR ROCK FRAME POSITION BRACKET
8 | 15007 x| k| kx| 2 | /45 —)LiEHRRL SCREW  9/64X40 L=10.0
9 110728 k| k(x| 1 | #HEBELEEViBS OIL WICK
10 | 25808 x|k -[-| 1 | #4 (—KEA) NEEDLE BAR
10 | 25809 - - *|*| 1 &8 (ZFK&H) NEEDLE BAR
11 ] 25637 k| kx| 1 | GHiFEE NEEDLE BAR CONNECTING STUD
12 [ 13365 x| x| x| x| 1 [#EEEHEOHRL PINCH SCREW  M4X0.7 L=9.0
13110726 k| kx| 1 | EHEEEHS OIL WICK
14 | 15089 x| x| -|-| 1 |&HiERET NEEDLE BAR THREAD GUIDE
14 1 25670-04| - —| *[*| 1 |&t# (1/4") aaCftE (#8) (#2#) | NEEDLE CLAMP COMP. (1/4”) Std.
15 | 10535 *|x|-|-] 1 |[#tkDHHL NEEDLE SET SCREW 3. 4X36 L=4.5
15 | B140553 |-|-|*[*| 2 |&titsdHRL NEEDLE SET SCREW 1/8X40  L=4.5
16 [ NO122 x| -|-]-] 1 | & DPX17 #22 NEEDLE DPX17 #22
16 [ NO122 -1-|*[-| 2 |&t DPX17 #22 NEEDLE DPX17 #22
16 | NO124 —1*|--] 1 | &t DPX17 #24 NEEDLE DPX17 #24
16 | NO124 -|-1-1%| 2 | &t DPX17 #24 NEEDLE DPX17 #24
17 | 25802 k| kx| 1 | EEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
18 [ 11876C [ *|*[*x[*| 1 | EZVYEAE () SLIDE BLOCK COMP.
19 | 11877 x| k| k(x| 1 | EXUEARE SLIDE BLOCK
20 | 11876 x| x|x|x| 1 | EZEVEE RL SLIDE BLOCK STUD
21 | 10581 x| x| x| x| 1 [ EXYFEE R LCIEHRLE SCREW 7/32X32 L=7.0
22 | 34624 k| kx| 1 | BEOYF ROCK SHAFT CRANK CONNECTION
23 | 34022 x| x| x| x| 2 [EEOw FHEERLC ADJUSTING SCREW  9/64X40
24 110728 k| kx| 1 | EEEO Y K OIL WICK
25 | 25897 k| kx| 1 | EEE ROCK SHAFT CRANK
26 | 19408 x| x| x| x| 1 [EfEFEHRL PINCH SCREW 1/4x28
27 | 34023 x| x| x| x| 1 [EEOvEF /N BRLC HINGE SCREW  9/32X28
28 | 8105 x| x| x| x| 1 [EHEOYEF N BRLCFy b NUT 9/32X28
29 | 15019 x| x| x| x| 1 | FEYEEREDFE FEED ROCK SHAFT CRANK
30 | 10754 *| x| x| x| 1 [FYFERELZEHEORL PINCH SCREW  6.75%X24 L=16.0
31 | 34024 x| x| x| x| 1 [EHEOvEF X EBhRlC HINGE SCREW  5/16X28
32 | 34026 k| kx| 1 | XYREEH/ N T FEED ROCK SHAFT CRANK PIPE
33 | 34025 x| k| kx| 1 | BEOYEF K Bl WASHER
34 | 50155 x| k| x[x| 1 |FEEOv F K EBaltyh NUT
3510778 IEIEIE IR R 0IL WICK
36 |1 10779 k| kx| 1 |ASHZEE Y CLIP
37 [ 10483-WH[ x| x| *|*| 1 |[#HEFELIEEN NNEDLE BAR ROCK FRAME GUIDE
38 | 11953 x| k| kx| 2 | HBELTEENLEDHRL SCREW 7/32x32 L=5.5




KB, HABRTILY / R&EEE
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING/BOBBIN WINDER MECHANISM

16

S

AP




RS, HABRTY T
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

Tl
— =1
BRES|L|L|IS g' B

A S I

|la|xx|lm@d [=]
No | PARTS No $ $ $ % QTY e DESCRIPTION
1 25876 x| x[x[x] 1 | X3 KNEE LIFTER LIFTING LEVER
2 | 19403 x| x| x| x| 1 [KB1EHRL HINGE SCREW 1/4X28
3 | 25812 x| x| x| x| 1 | RTY)UTHITIR SPRING SUPORT PLATE
4 | 30601 x| x|x|%x| 1 |HHL SCREW M5X0.8 L=10
5 | 28823 x| x|x|%x| 1 | RTY24 SPRING
6 | 27176 x| x| x|x| 1 [ RTYUTHFHRL SCREW M4X0.7 L=12
7 4137 x| x| x|*x| 1 [Fv bk NUT M4
8 | 25870 k| kx| 1 | I EIFL/N\—84 SHAFT
9 | 25869 x| x| x| x| 1 [ EFLAN—E-5F PRESSER BAR LIFTER CAM
10 | 27171 *| x| x|x| 1 X EIFL/AN—8T=5F1EH4 L | SET SCREW M5x0.8 L=10.0
11111426 k| kx| 1 | X EIFL/N—EIEDE E-RING 7
12 | 25867 x| x| x| x| 1 |W|ZLEIFESDE DIAL
13 271111 x| x| x|x| 1 [ EIFESZFILEDRL SET SCREW M5x0.8 L=10.0
14 | 25871 x| x| x|x| 1 [|ZEFLAN—RL/AR SPRING
15 | 11429 x| x| x| x| 1 [#HZ EIFL/N— PRESSER RELEASE LEVER
16 | 11430 x| x| x| x| 1 [HZLEIFLN—EY LEVER KNOB
17 | 18649 x| x| x| x| 1 | @Bl THUMB SCREW 1/2X28
18 | 18650 x| k| kx| 1 |FHRLFv NUT 1/2X28
19 [ 18648-A [x[x[x[x 1 [xBERXT) Y PRESSER BAR SPRING
20 | 13079 *| x| x|x| 1 [<&Y (Tyvsfh) CHAIN WITH HOOK (1000mm)
5% =B81%/Bobbin winder mechanism

==
ols|R|S
BRES || + TIEH

T =]

|la|xx|lm@d [=]
No | PARTS No $ $ $ % QTY e DESCRIPTION
1 [61790C [*[*x[x[x] T | %R&EZFHA+FGE BOBBIN WINDER TENSION COMPLETE
2 | 37229 k| kx| 1 | REFAFHEL SET SCREW
3 | 61791C [ *[*[*[*x| 1 [H&H=4) BOBBIN WINDER COMPLETE
4 161791-01] %[ x| *|*| 1 | &= L4 RUBBER
5 | 61791-02 %[ *|*[*| 1 [p&ZE BOBBIN WINDER WHEEL
6 | 61791-03] *| | *[*| 1 | H&ZEhsZ B-WINDER SHAFT BRACKET
7 [ 6179104 [ *x[*x[*x[ 1 [H&EZHHHE BOBBIN WINDER WHEEL LOCKING LEVER
8 | 61791-05( x| *[*[*x| 1 [H&IRiEt BOBBIN WINDER SPRING PLATE
9 | 6179106 *[*[*x[x[ 1 [HFBEZTXTY > SPRING
10 [ 6179107 [ * [ *[*[ x| 1 | HHBZRIERZ(T SPRING HOLDER
11 [61791-08 | | *| *|*| 1 | %% =t BOBBIN WINDER BRACKET
12 [ 6179109 [ *x[*x[x[ 1 [REZIT& BOBBIN BRACKET
13 [61791-10 | *| *|*| 1 | %y A: THREAD TRIMMER KNIFE
14 [ 6179111 [ * [ *[*[*[ 1 | KB EFL/\- BOBBIN WINDER LEVER
15 [ 6179112 * [ *[x[ x| 1 | HRBHBEHE4 L SCREW M4X0.7 L=12.(
16 | 61791-13 [ %[ x| x| *| 1 | K& EHGF v NUT M4
17 161791-14 | *| *|*| 1 | &gY A 1t L SCREW
18 [ 6179115 * [ *[*[ x| 2 | H&HZRIEHZ(T1E SET SCREW M5X0.8 L=6
19 | 61791-16( x| *| x| x| 1 | REZEHZITEHE BRACKET HOLDER SHAFT
20 | 61791-17| | | x| %| 1 | 1k A& RETAINING RING
21 | 35979 | k| k| x| 2 | REZEUF (FHRIE SET SCREW M4X0.7 L=10
22 | 6179118 | | x| *| 1 | & =H BOBBIN WINDER SHAFT
23 | 6179119 * | *| *|*| 1 | REBZHEIE SET SCREW M3X0.5 L=20
24 1 61791-20| x| *[*| x| 2 |7REZIT&E1E SET SCREW
2516179121 x| *[x|x| 1 |RE>Twv BOBBIN HOOK

_10_




T, TANLET—1)— FEYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

[~8BL—20—1] 11

_11_




TE, TRILET—=)— EYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

<C —
— |
| |—]|—
L =] a|l—|—| 1|1 | =%
MmES 81 81 gl gl B
No | PARTS No é é g g QrY R4 DESCRIPTION
| | | |
1 [25855-01]*[*[x[x[ T | T~&h (&I HOOK DRIVING SHAFT (FRONT)
2 | 2585502 x|*x|*|x| 1 | FT&h (%) HOOK DRIVING SHAFT (REAR)
3 | 10950 k([ 1 | FEhASIL (F]) RETAINING RING
4 | 25878 x| k(| k[ 1 [ TEHAZI)L (F]) LLHARL SET SCREW M6x1 L=14.0
5 111080 x| k| kx| 1 | FTEAAR)L (B]) ZzI)Lb OILING FELT
6 |[10637C *|k[*|x[ 1 [ZEYETHL (JH. RLEHD FEED LIFTING CAM COMP.
7 110637 *|k[k| k[ 1 [ZEYLETHA FEED LIFTING CAM
8 |[10658 k(| k[ 1 [FEYETHLIEDRL SET SCREW 1/4X32 [=5.5
9 [10638-B [*|*|—|—| 1 | KF¥~ HOOK DRIVING GEAR
9 |10638-B [—|—|*|*| 2 | KF¥~ HOOK DRIVING GEAR
10 | 10639 ¥[k[—[—] 1 | KRFrRLERDRAL POSITIONING SCREW 1/4X40 L=5.5
10 | 10639 —|—|*|*| 2 | REX¥rEAERDOHL POSITIONING SCREW 1/4X40 L=5.5
11 | 10766 ¥[k[—[—] 1 | KFrDRAL SET SCREW 1/4X40 [=4.5
11 | 10766 —|—]*| %] 2 | KX ¥UEDHHRL SET SCREW 1/4X40 [=4.5
12 | 15526 kx| x|k 1 | TERAZI)L (PRE) HOOK DRIVING SHAFT BUSHING (MIDDLE)
13 | 25878 *|k[*| k[ 1 [ FEHAARJL (FfE) kHRL SET SCREW Méx1 L=14.0
14 [ 10729 x| k(K| k[ 1 [ TEHAAZIJL (FRE) S OIL FELT
15 | 25653 x| k(| k[ 1 [ FEHHRHA2IL (F) HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
16 | 25878 k(x| x| k[ 1 | FTEhdh@ARIL (FH) LkHHL SET SCREW Méx1 L=14.0
17 {11080 *|k[*| x| 1 [ FTEHPMA2IL (FH) Zz)Lk OIL FELT
18 | 34310 k(| k[ 1 [FEYHLA FEED DRIVING ECCENTRIC
19 [ 37193 *[*[*[*%| 2 [S4F— SCREW PACKING (BRASS)
20 | 21144 *|k[*| k[ 2 [ZEYHLIERLE SET SCREW 1/4X28 [=9.5
21 | 34309 x| k(| x| 1 [FEYOy K FEED DRIVING ECCENTRIGC CONNEGTION
22 | 34311 *|k[k| k[ 1 [FEYHLRFTYLGT FEED DRIVING ECCENTRIC NEEDLE BEARING
23 | 34312 kK| k[ 1 [ZEYHLIEDE RETAINING RING
24 | 34313-A [*[*[*[x[ 1 [MLAKR2Z>Y (B ) PUSH BUTTON
25 | 10673 *|x[*|x[ 1 [#HLKREZY RTYLY SPRING
26 | 31094 x| k(x| k[ 1 [#HLAKRRY 1LOH RETAINING RING
27 | 10567 *|k[k| x| 1 [ FTE@RF7Y G HOOK SHAFT BALL BEARING
28 | 25620 x| k[*| k[ 1 [ FTEHRT7YLTH5— HOOK SHAFT BALL BEARING COLLAR
29 | 25621 *|k[k| k[ 1 [ FEHARTYTHS—mERDIL | POSITION SCREW 1/4X40
30 | 25622 x| k| x|x| 1 | FEMAF7TYLIHhS5—1kRl SET SCREW 1/4X40
31 | 25623 *|k[*| k[ 1 [ FE@HRTFTYT45—X HOOK SHAFT BALL BEARING ADAPTER
32 | 25878 k(x| x| k[ 1 | FEART ) F45—X1EHH L SET SCREW Méx1 L=14.0
33 | 10608 k| kx| 1 | FEAETYT BALL BEARING RETAINING WASHER
34 | 25661 *x[x[x| x| 3 [FEEYTIEHRL SCREW  9/64X40
35 |1 10610C x|k|*%|*%| 1 | FTRNJL+T—1 () SAFETY CLUTCH PULLEY COMP.
36 | 10610-01[*|x|*x[*| 1 [ TR +T—1) SAFETY CLUTCH PULLEY
37 [ 10574 *[x|x|x[ 1 | FTRJLT—=1) Yy PULLEY SPRING FLANGE
38 [ 10611 k(x| x| k[ 1 | TRJILFT—Y SAFETY CLUTCH COLLAR
39-1] 10612 *[k[k[%[ 1 | TR FT—YRBRERDRAL POSITIONIG SCREW 1/4X32 L=10.5
39-2] 70138 *[k[k[x[ 1 [ TR FT—)RELEDRRL SET SCREW 1/4X32 L=8.0
40 [ 10615 *[x| x| %[ 1 | TRJLFT—1 KRR SAFETY CLUTCH LOCKING LEVER SPRING
41 [ 10614 *|k[*|x[ 1 [ FTRJLFT—UERED HINGE PIN
42 | 10581 *[k[k[x[ 1 [ FRAIFT—JEE IEHIRL SET SCREW 7/32X32 L=7.0
43 (10619 [k 1 [ FAJWET—UYRTY)H5 SAFETY CLUTCH THROW-IN LATCH SPRING
44 | 25626 *[x| k| k[ 1 | FRJL b T—1)/hESRE SAFETY CLUTCH RATCHET CONNECTING LINK
45 [ 10616 k(x| x| k[ 1 | FRJILFT—1 & SAFETY CLUTCH LOCKING LEVER
46 [ 10613 *[x|x|x[ 1 | FRILFT—UHEED HINGE STUD
47 | 10581 *[k[k[x[ 1 [ FRIFT—UHEE IEDHRL SET SCREW 7/32X32 L=7.0
48 (10617 *[x| x| k[ 1 | TRJLFT—U PN SAFETY CLUTCH RATCHET
49 (10620 *[x|x|x[ 1 | FRJLFT—VYEIE SAFETY CLUTCH THROW-IN LATCH PIN
50 | 25880 k| k| x| % 1 | TEhfkF CUPPLING
51 1 10766-G | *x|*|*|*| 2 |iiEHHLC SET SCREW 1/4X32 L=7.0
52 | 10639-G [*|*x|*[*| 2 [fIERDIL POSITIONIG SCREW 1/4X32 L=8.0

_12_




$tiR. XY 1+ &. ¥ Eh (8BL-20-1-8BL-20-1-TA)
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT (8BL-20-1-8BL-20-1-TA)

_13_




gk,

THROAT PLATE,

EYLa

=Ygl (8BL-20-1
FEED BAR, FEED DRIVING ROCK SHAFT (8BL-20-1

- 8BL-20-1-TA)

- 8BL-20-1-TA)

,EI
olo
M@ES |V B

[
No | PARTS No|=|z| QTY B DESCRIPTION

i
1 40150 x[-] 1 | &1k THROAT PLATE
1 40160 -[*] 1 | &tk THROAT PLATE
2 | 40152-A | *| x| 2 |&#tiRiEHHL THROAT PLATE SCREW  M4XO0.7 L=6.5
4 110667 x|x| 1 | Ak (B) EV BED SLIDE (RIGHT) PIN
5 110668 x| x| 1 [ AR (B) RTIV2T BED SLIDE (RIGHT) SPRING
6 | 25627 x|-[ 1 | Atk (£) BED SLIDE (LEFT)
6 |25627-TA[-[*x| 1 | AR (£) BED SLIDE (LEFT)
8 | 40151 x[*] 1 | EYLE FEED BAR
9 | 10595 x[x[ 1 | 2DF FEED LIFTING ECCENTRIC FORK
10 | 10596 x[¥| 1 |aOFT Lk OILING FELT
111 10597 ¥[*%[ 1 |aDFT )L biEHRL SCREW  1/8X40 L=3.3
12 170129 x[*] 1 | aDFLHRAL FORK SCREW 1/32X32 L=15.0
131 10599 x[¥| 1 |IDFTvIv— WASHER
141 16704 [ 1 | EYWB FEED DRIVING ROCK FRAME
15 | 18065 *|* 2 | XY REiEa L PINCH SCREW M5X0. 8 L=14.0
16 | 16705 ¥|x| 1 [EYEHEEVHRL FEED BAR HINGE SCREW
17116706 x[¥] 1 | EYEEEVRLF Y b NUT 1/4X28
18 | 40153 x[-] 1 | EYE FEED DOG
18 | 40161 -[*| 1 |FEVE FEED DOG
19 | 60540 *|x| 2 [EYtiEsHi L FEED DOG SCREW  M4X0.7 L=8.0
20 | 25854 k[ 1 | EYEH FEED DRIVING ROCK SHAFT
21 (10588 *x|*[ 1 | EYEAZIL (FD) FEED DRIVING ROCK SHAFT BUSHING (FRONT)
22 | 25878 x|k 1 | EYEAZI)L (R EHRL SET SCREW M6x1 L=14.0
23 [ 37193 ¥(x 1 [S4F— LINER
24 (17098 ¥[*] 1 | 54F—1HRL LINER SET SCREW M6x1 L=8.0
25 [ 10593 k| k| 1 [EYEADS— (8D FEED DRIVING ROCK SHAFT COLLAR (FRONT)
26 [ 10764 x| *[ 2 | EYEHS— @) kHRL SET SCREW 6.75X24 1=4.0
27 (10763 k| k| 1 [EYEAZIL (1R) FEED DRIVING ROCK SHAFT BUSHING (BACK)
28 | 25877 x|k 1 | FEYEAZIL (8) EHRL SET SCREW Méx1 L=20.0
29 [ 37193 ¥(x 1 [S4F— LINER
30 [ 17098 ¥[*] 1 | S4F—1HRL LINER SET SCREW M6x1 L=8.0
31 10593 k| 1 [EYEHT— (1R) FEED DRIVING ROCK SHAFT COLLAR (BACK)
32 [ 10764 x|*[ 2 | EYEHSF— (&) wkHRL SET SCREW 6.75X24 1=4.0
33 (16708 x|k 1 | EYEBEIEZHFE FEED DRIVING ROCK SHAFT CRANK
34 [ 19420 *| x| 2 [EYBRRETZ D FEHEOIL PINCH SCREW 1/4X28 L=16.0
35 [ 11953 | x| 2 [EYBRETLESFEE IEHRL SET SCREW 1/32X32 L=5.5
36 [ 11962 x| 1 [EYEHETEHEED FEED DRIVING ROCK SHAFT CRANK PIN
37 (11954 k(| 1 | EYBATE S F E VIR OILING WICK
38 [ 34010 (x| 1 [V ERE FEED ROCK SHAFT DRIVING LINK
39 [ 11953 x| 1 [Ny YEFEVIEHR L SET SCREW 1/32X32 L=5.5
40 | 10060-WC | =[-| 1 | Atk (H) (#) BED SLIDE (RIGHT) COMP
40 [ 10060-AC| - x| 1 | &tk () () BED SLIDE (RIGHT) COMP.
41 [ 10060-W [x[-| 1 | &R (H) BED SLIDE (RIGHT) (BODY)
41 [ 10060-WA[-[*| 1 | &tk (H) BED SLIDE (RIGHT) (BODY)
42 | BSO7320 |*[*| 1 | ik (B) OTEE BED SLIDE (RIGHT) WINDOW
43 [11166C | *x[x| 1 | ZL#&x (#) BED SLIDE (FRONT) COMP.
44 113085 x| 1 [ZLIRLESHHL SCREW  13/64X32 L=4.8

_14_




$HiR. £ Y A&, EYEH (28BL-20-1+-28BL-20-1-TA)
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT (28BL-20-1-28BL-20-1-TA)

_15_




R
THROAT PLATE,

.0 =)

XY Bl (28BL-20-1
FEED BAR, FEED DRIVING ROCK SHAFT (28BL-20-1

- 28BL-20-1-TA)

- 28BL-20-1-TA)

<
25
HaEs (LT an

=
No | PARTS No § § QTyY ma DESCRIPTION

| |
1 140210-04[«[-] 1 | &4 (1/47) (FE#) THROAT PLATE (1/47) (Std.)
1 [40258-04 (-] 1 | &4k (1/4") (%) THROAT PLATE (1/4”) (Std.)
2 | 40152-A | x| x| 2 | &#t#RiEHRLC THROAT PLATE SCREW M4X0. 7 L=6.5
3 110667 (%[ 1 AR (H) EY BED SLIDE (RIGHT) PIN
4 110668 (x| 1 [AR (H) XTY2y5 BED SLIDE (RIGHT) SPRING
5 [10061-WC|x|-| 1 | Atk (&H) (1/47) (#H) (4Z#) | BED SLIDE (RIGHT) (1/4”) COMP. (Std.)
5 [10061-AC|-| x| 1 | Atk (&H) (1/47) (#H) (4Z#) | BED SLIDE (RIGHT) (1/4”) COMP. (Std.)
6 | 10061-W (|- 1 [AR (BH) (/47) (HE#E) BED SLIDE (RIGHT) (1/4”) (BODY) (Std.)
6 | 10061-WA[-[x| 1 [AR (BH) (/47) (HE#) BED SLIDE (RIGHT) (1/4”) (BODY) (Std.)
7 | BS07320 |*|x| 1 | Ak () OF=E BED SLIDE (RIGHT) WINDOW
8 | 11166C x| 1 [ZLHKR FH) BED SLIDE (FRONT) COMP.
9 113085 [ 1 [ZELRLEDRL SCREW  13/64X32 L=4.8
10 [ 10042-WC| x| -| 1 | &tk (&Z) ((1/47) (#8) ((42#) | BED SLIDE (LEFT) (1/4”) COMP. (Std.)
10 [ 10042-AC| - | x| 1 | &tk (&Z) ((1/47) (#8) ((42#) | BED SLIDE (LEFT) (1/4”) COMP. (Std.)
11 110042-W | x| - 1 | Atk (E) (1/47) (HEH#) BED SLIDE (LEFT) (1/4”) (BODY) (Std.)
11 1 10042-WA[ - [ | 1 [ AR () (1/47) (HE#) BED SLIDE (LEFT) (1/4”) (BODY) (Std.)
12 | BS07320 [*|x| 1 | Atk () OF=E BED SLIDE (LEFT) WINDOW
13116704 x| 1 [EYH FEED DRIVING ROCK FRAME
14 | 18065 [k 2 [V Bkt L PINCH SCREW M5X0. 8 L=14.0
15116705 ¥[x| 1 [EYEEE RL FEED BAR HINGE SCREW
16 | 16706 x|x%[ 1 [ZEYVETEE R LCF Y NUT 1/4X28
17 | 40151 x| 1 [ZFEYULE FEED BAR
18 | 10595 *| %] 1 aDF FEED LIFTING ECCENTRIC FORK
19 | 10596 *| %] 1 JNFET )Lk OILING FELT
20 | 10597 *| | 1 JNFET7 )L hiEHI L SCREW  1/8X40 1=3.3
21170129 *[ x| 1 JNFiEHI L FORK SCREW 7/32X32 L=15.0
22 |1 10599 *|[ x| 1 ADFEIT Yy — WASHER
23 140220-04| x| —-| 1 |ZEYE (1/4") (FE#) FEED DOG (1/4”) (Std.)
23 140259-04|-|*| 1 |ZEYE (1/4") (FE#) FEED DOG (1/4”) (Std.)
24 1 60540 (x| 2 [ ZEYUEIEDHRL FEED DOG SCREW M4X0. 7 L=8.0
25| 25854 x| 1 XU EH FEED DRIVING ROCK SHAFT
26 | 10588 (x| 1 [ZEUERAZIL (R FEED DRIVING ROCK SHAFT BUSHING (FRONT)
27 | 25878 [k 1 [EVYEAZIL () DAL SET SCREW  17/64X32 L=14.0
28 137193 *[ x| 1 54 F— LINER
29 117098 *[ x| 1 SA4F—1ktdHR L LINER SET SCREW 17/64X32
30 | 10593 (x| 1 [ZEYUEhh>— (5D FEED DRIVING ROCK SHAFT COLLAR (FRONT)
31110764 [ 2 [ZEVYEHS— (FI) DAL SET SCREW 1/4X32 L=4.0
32110763 (x| 1 [FEUEAZIL (1B) FEED DRIVING ROCK SHAFT BUSHING (BACK)
33 | 258717 [ 1 [ZEVYEAZIL (8) DAL SET SCREW 17/64X32 L=20.0
34 137193 *[ x| 1 54 F— LINER
35117098 *[ x| 1 SA4F—1kdHR L LINER SET SCREW 17/64X32
36 | 10593 (x| 1 [EVEHhS— (18) FEED DRIVING ROCK SHAFT COLLAR (BACK)
37110764 [ 2 [ZEVYEHS— (8) LEDHRAL SET SCREW 1/4X32 L=4.0
38 116708 [ 1 [EYEFILESE FEED DRIVING ROCK SHAFT CRANK
39 |1 19420 (x| 2 [EVUERIES2EHEORL PINCH SCREW 1/4X28 L=16.0
40 |1 11953 [ 2 [ZEYEFEIES2FEEIEDHRAL SET SCREW 7/32X32 L=5.5
41 111962 x| 1 | EUERIEHEEY FEED DRIVING ROCK SHAFT CRANK PIN
42 111954 (x| 1 [FEVERIEDA2EE VBS OILING WICK
43 1 34010 x| x| 1 | /Ny EE FEED ROCK SHAFT DRIVING LINK
44111953 (x| 1 [Ny oEHKE 1EDHRL SET SCREW 7/32X32 L=5.5

_16_




INY D LNn—_ E ) RETEERE
FEED REVERSE LEVER, FEED REGULATING MECHANISM

_'[‘?_




INY D LiNn—, E= Y AETHE
FEED REVERSE LEVER, FEED REGULATING MECHANISM
=
—|—] 1]
BaRESL|LIK g' =E54

A A 1 B

| gyl oo [=]
No | PARTS No g; $ $ $ QTY ELEZ DESCRIPTION
1 34523 x| x[x[x[ 1T [ /Ny HL/— FEED REVERSE LEVER
2 | 10845 x| k| k| x| 1 | /Ny Y LN—FHl PINCH SCREW 15/64X28 L=18.0
3 | 40109 *| k| k[ x| 1 | /NwH L —E FEED REVERSE SHAFT
4 130618 x| k| k| x| 1 | /Ny LIN—BHTZHF FEED REVERSE LEVER STOPPER
5 11365 x| k| x|x| 1 | /NvH LAA—EEBEHHEDHRL PINCH SCREW 15/64X28 L=16.0
6 | 34019 x| %k|x|x| 1 | Ny LN—8EBZERTYLY FEED REVERSE LEVER SPRING
7 117059 *x[xk|xx| 1 | /Ny LN—8B5FRXT) >4 Tv% | FEED REVERSE LEVER SPRING HOOK
8 | 25606 x| k| k| x| 1 | XU FEEH FEED REGULATOR
9 | 25607 x| k| kx| 1 | EXYREEHHKOLL FEED REGULATOR PINCH SCREW 1/4X24
10 | 34028 *| k| kx| 1 | EYREHFHRL FEED REGULATING SCREW
11118420 x| k| k| x| 1 | ZYHFEEHFHRLLE oYLy 0-RING
12 | 40139 x| k| k| x| 1 | EYREEHFT1VIL FEED REGULATING DIAL
13 | 25568 x| k| k| x| 1 | FURFEEFHFF A VILIEDHRL FEED REGULATING DIAL SCREW 11/64X32 L=20
14 [ B142746 x| [*x[x[ 1 [XYFEESF A ¥ILiEH4A LT v+ — | FEED REGULATING DIAL SCREW WASHER
15 40120 x| k| k| x| 1 | FYREHFFAVILEY FEED REGULATING DIAL LOCK PIN
16 | 15729 x[x[x[x| 1 | FYRHFAVYILEDR TG FEED REGULATING DIAL LOCK PIN SPRING
17 | 34033 x| k| k| x| 1 | Ny YEHEOY R FEED REGULATING ROD
18 | 25884 x| k| k| x| 1 | Ny UEHEQOY FR—ILP 312k BALL JOINT
19 | 35034 *| k| k|x[ 1 | R—=)LPaa> bl BALL JOINT SCREW M6X1 L=20.0
20 | 11412 *|x| k%[ 1 | R—=)ILoaaq>v bR LTy b+ NUT
21 | 25608 *| k| k| x[ 1 | N EHEOY FER4 L FEED REGULATING ROD HINGE SCREW
22 | 25609 x| k| kx| 1 | N EELEDE FEED ROCK SHAFT DRIVING FRAME LEVER
23 [ 1365 x| k| k| x| 1 | N EELDERML PINCH SCREW 15/64X28 L=16.0
24 | 34040 x| k| k| x| 1 | NG RTYT FEED REGULATING ROD SPRING
25 | 34044 *| k| x| x| 1 | /NwHRTY HTEMR FEED REGULATING ROD SPRING BRACKET
26 | 256892 *| k| k|x| 2 | N O RTYUTHERIEDHR L HEX BOLT M8x1.25 L=14.0
27 | 34035 x| k| k|x| 1 | NI RTYLGTT799 FEED REGULATING ROD SPRING HOOK
28 [ 25610C [*|*|*|*x| 1 | Nwv o F— (#) FEED ROCK SHAFT DRIVING FRAME COMP.
29 | 25610 x| k| k| x| 1 | NI F— FEED ROCK SHAFT DRIVING FRAME
30 | 34013 x| x| x|x| 2 | NI AEEAIR SLIDE BLOCK GUIDE
31 | 18085 x| k| x| x| 4 | NI AEERNRIEDHRL SLIDE BLOCK GUIDE SCREW 11/64X40
32 | 34006 x| k| k|x[ 1 | NI F—HF5— FEED ROCK SHAFT DRIVING FRAME COLLAR
33 (11953 x[x[x|x| 2 | NwHoSYyovF—hS5—1kHRL SET SCREW 7/32X32 L=5.5
34 | 34012 x| k| k| x| 2 | NI AE FEED ROCK SHAFT DRIVING SLIDE BLOCK
35 | 34011 *| k| x|[x| 1 | NusEHEED FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36 | 11954 ®| k| kx| 1 | Ny UEREE VRS OILING WICK
37 (11412 x| k| x|x| 2 | Fv NUT M6
38 | 25811 x| k| k| x| 1 | Ny YEEOY FRUHE FEED REGULATING ROD SCREW BAR

_18_




MmE
HOOK SADDLE(RIGHT), HOOK

AELEGER),

_“9_



NEXE (BH) . hEFE
HOOK SADDLE (RIGHT), HOOK
=
—|—| 1]
BaRES|S| S é B

R A 1 I

| | yeal oo [=]
No | PARTS No $ $ $ $ QTY ELEZ DESCRIPTION
T [ 15090 x| x| x|x[ 1 [AFELE (H) HOOK SADDLE (RIGHT)
2 | 15095 x| k| kx| 1 | MELEARIL (L) BUSHING (UPPER)
3 111953 x| x| x|x| 1 [AFELEA2I)L (L) LkHRL SET SCREW  7/32X32 L=5.5
4 115096 x| k| kx| 1 | MAELEAR2IL (F) BUSHING (LOWER)
5 111953 x| k| x|x| 1 [AFELEA2I)L (F) LkHHRL SET SCREW  7/32X32 L=5.5
6 | 11137 x| x| x|x| 1 |A—TF—xBEI4T PIPE FOR FELT
7 [ 11131 *| k| k| x| 1 [AAIHF—CFERINAT OIL GAUGE GUIDE PIPE
8 | 10657-B | *|*|[*x[*x| 1 | /¥ HOOK DRIVING PINION (SPIRAL)
9 | 10658 x| k| kx| 1 | /IFYERERDRL POSITIONING SCREW 1/4X32 L=5.5
10 | 10767 k| kx| 1 | /IFviERl SET SCREW 1/4X32 L=5.0
11 | 10644 x| x| x|x| 1 [Dviv— WASHER
12 | 15049 x| k| kx| 1 | FA—TF—x& BOBBIN CASE OPENER LEVER
13 [ 30516 x| x|x|x| 1 [HAREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
14 | 10652 x| x| x|x| 1 [HAREVF Y F NUT
15 | 15051 *| x| x[x| 1 | AEEHHHI BOBBIN CASE OPENER LEVER LINK
16 | 15050 x| x| x| x| 1 [A—TF—BE> BOBBIN CASE OPENER LEVER HINGE STUD
17 1 10573 x| x| x|x| 1 [A—TF—xBE IEDHRL SET SCREW  7/32X32 L=11.0
18 [ 10727 *|*%|x[x| 1 |HARECTIILF FELT
19 |1 10727 x| k| x|x| 1 |A—TF—2BE T zILF BOBBIN CASE OPENER LEVER HINGE STUD FELT
20 | 34075 x| -|-1-] 1 [»F ($8) HOOK & BOBBIN CASE COMP.
20 | 34110 -1-1*|-] 1 [»F ) HOOK & BOBBIN CASE COMP.
20 | 34041-A | -|*|-|*| 1 | »ME ) HOOK & BOBBIN CASE COMP.
21 | 15093 x| x| x| x| 1 |HEAES A VIL OIL REGULATING SCREW
22 | 15094 x| k| kx| 1 |ABAHAAVYILOU VT 0-RING
23 | 10629 *| x| x| x| 1 [HEAES A VILIEDHRL SET SCREW 1/8X40 L=8.0
24 | 15092 k| k[x] 1 | o—FrSwExy PACKING
25 | 15091 x| x| x|x| 1 [AFELHEHBHEZVY (B) OIL RESERVOIR (RIGHT)
26 | 15007 x| x| x| x| 7 [AFELEHEIUY (B) lLHHLC | SCREW  9/64X40 L=10.0
27 | 25614 x| x| x| x| 1 [HAFELXLEEMFHS— (L) PINCH SLEEVE (UPPER)
28 | 25615 x| x| x| x| 1 [HAFELXLEESTFHS— (F) PINCH SLEEVE (LOWER)
29 | 25616 x| x| x| x| 1 [AFELEEMFHS—HL PINCH SLEEVE SCREW 15/64X28
30 | 10646 *|*%|x[x| 1 | AFELHLEHRL SCREW 6.75x24 1=28.0
31| 10647 x| x| x|*%| 1 [MAFELXELEDRLTY S ¥— WASHER
32 | 25618 x| x| x| x| 1 [FAI)NTF—D OIL GAUGE
33 | 30508 x| x| x[x| 1 | REVHF—RF—TF+— BOBBIN CASE OPENER
34 {8100 x| x| x| x| 1 |REVZr—XFA—TF—1H4 L | BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
35 [ 10677 x| x| x|x| 1 [EHR LTy ¥y— WASHER
36 | 25895 x| -|x|-] 1 |RE>Y BOBBIN
36 | 25896 -|1%|-[*] 1 |RE> BOBBIN
37| 25614C | *|*|*|*| 1 |AELEHS— ($) Ut PINCH SLEEVE COMP.

_20_




NELE () . A&E
HOOK SADDLE (LEFT), HOOK

_2‘_




nrELE () . hF
HOOK SADDLE (LEFT), HOOK

-7
| ~—
BRES|S| S| AN
N
No | PARTS No g § QTY LRES DESCRIPTION
| |
1115520 x| x| 1 [AFEXE (H) HOOK SADDLE (LEFT)
2 | 15095 ¥ x| 1 [AFELXEAEIL (L) BUSHING (UPPER)
3 | 11953 x| x| 1 [AFELXEAERIL (L) LkHRL SET SCREW 1/32X32 L=5.5
4 15096 ¥ x| 1 [AFELXEAEIL (F) BUSHING (LOWER)
5 [ 11953 ¥ x| 1 [AFELXEAERIL (F) LkHHL SET SCREW 1/32X32 L=5.5
6 11137 x[%| 1 | A—TF—LBEDNA4T PIPE FOR FELT
7 111131 x| x| 1 | FAIWT—DFRANAT OIL GAUGE GUIDE PIPE
8 [10657-B | *|*x| 1 | /¥ HOOK DRIVING PINION (SPIRAL)
9 | 10658 x[*%| 1 | IFVEEROL POSITIONING SCREW 1/4X32 L=5.5
10 | 10767 x| x| 1 [/hFyviEl SET SCREW 1/4X32 L=5.0
11| 10644 ¥k 1 [Tydv— WASHER
12 | 15049 x[x| 1 | A—TF+—x& BOBBIN CASE OPENER LEVER
13 | 30516 x| x| 1 [HAREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
14 1 10652 x[x[ 1 |OBMREVF Yk NUT
15 | 15051 x[x 1 | hEEHEOHI R BOBBIN CASE OPENER LEVER LINK
16 | 15050 x[%| 1 | A—TF—LxBE> BOBBIN CASE OPENER LEVER HINGE STUD
17 110573 x[%| 1 | A—TF—LBEVIEHRL SET SCREW 1/32X32 L=11.0
18 | 10727 x[x[ 1 |HBFREYTILE FELT
19 | 10727 x[%| 1 | A=—TF+—LxBEV T L BOBBIN CASE OPENER LEVER HINGE STUD FELT
20 | 34110 x[=[ 1 | »E (H) HOOK & BOBBIN CASE COMP.
20 [ 34041-A [-[*]| 1 | AZFE (H) HOOK & BOBBIN CASE COMP.
21115093 [ 1 | RS S 1 VL OIL REGULATING SCREW
22 1 15094 x[x| 1 |RFEASHI A VvILOY LT 0-RING
23110629 [ 1 | HFAE S 4 VLSO L SET SCREW 1/8X40 L=8.0
24115092 x[%] 1 | =k xY PACKING
25115091 x| x| 1 [AFEFLXHEHE2VY (B) OIL RESERVOIR (RIGHT)
26 | 15007 x[x[ 7 | MNELEMEUY (A) kHAL | SCREW 9/64X40 L=10.0
27125614 x[x| 1 | MhELEWMETHZ— (b) PINCH SLEEVE (UPPER)
28 | 25615 x[%| 1 | NELEWETHZ— (F) PINCH SLEEVE (LOWER)
29 | 25616 x[%| 1 | AELEWHTHZ—HL PINCH SLEEVE SCREW 15/64X28
30 | 10646 ¥ x| 1 [AFELELEDRBL SCREW 6. 75x24 L1=28.0
31110647 ¥[x[ 1 | AFELELEDRLT YO ¥— WASHER
32 | 25618 x[%| 1 | FANTF—D OIL GAUGE
33 | 30508 x[x[ 1 | REVS—XRA—TF+— BOBBIN CASE OPENER
34 18100 x[x| 1 | REVS—XFA—TF—1kéH4a L | BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
35| 10677 ¥ x| 1 [LEHR LTy vy— WASHER
36 | 25895 x| -] 1 [RE> BOBBIN
36 | 25896 -|*| 1 [RE> BOBBIN
37| 25614C | *|x[ 1 | M™FEXEHZF— (#H) LT PINCH SLEEVE COMP.

_22_




AR (1 AREf)
TENSION BRACKET (SINGLE NEEDLE)

_23_



ARk (148t)
TENSION BRACKET (SINGLE NEEDLE)

#naEs |I|ilax
No | PARTS No éé qry R4 DESCRIPTION
1 | 25856 x| 1 [FFAFHR () TENSION BRACKET
2 | 25893 x| x| 3 |FFAFHRIEHRL SCREW M4x0.7 L=8.0
3 | 60391 [ 2 | RFAFE (5F) TENSION ADJUSTING STUD
4 160148 x| x| 2 | RPBIHEEL (5&E) TENSION RELEASING PIN L=12.5
5 | B145446 | *|*| 4 | RFAFm TENSION DISC
6 | B159805 |*|*| 2 | REAFMmMIZ TENSION DISC PRESSER
7 110693 x| x| 2 |iBEXTYLT TENSION SPRING
8 | 28206 (%] 2 |A—Lvy FR bw/ir— REGULATING THUMB NUT WASHER
9 130011 [k 1 | E—FFHE TENSION STUD (FIRST)
10 |1 10652 [k 1 |E—R/HFEFY F TENSION STUD (FIRST) NUT
11120224 [ x| 2 | E£—@Fm TENSION DISC (FIRST)
12120226-01 | x| *| 1 (@& T4 TENSION SPRING
13120225 x| 1 |E—FHFO—Lv TENSION THUMB NUT (FIRST)
14160138 x| x| 1 | RFEERALRENT THREAD RETAINER
15137288 x| k| 2 | RFEERLR#(TIEDHR L SCREW, TRUSS M4x0.7 L=5.0
16 | 25857 x| 1 [AFMZEHANLIK (A TENSION RELEASE PLATE (A)
17|B112712 | *|*| 2 |EAFMZFEH, LIRE4 L SHOULDER SCREW SM9/64x40
181 25860 x| 1 [ REHHLE RLE PUSHER PIN M4x0.7 L1=33.0
19 [ 31206 x|k 2 | REBEOHLE R LT Y F NUT M4x0.7
201 20226-01 [*|*| 1 | RBEBHFHLE R LR TY S | SPRING
22 | 25858 x| 1 [AFMZENLIK (B) TENSION RELEASE PLATE (B)
23 | 25889 *| x| 1 | AFMFEH LixkEh TENSION RELEASE PLATE GUIDE PIN
24 | 8040 x| 1 [AFMZEH,LLIKEERLC SET SCREW SM9/64x40 L=8.0
25119512 x| x| 1 | RBIERT) 258 THREAD CONTROLLER STUD
26 | 10689 x| x| 1 | R5IRTYLT THREAD CONTROLLER SPRING
27110690 x| 1 [RTY 5%+ THREAD CONTROLLER SPRING STOPPER
28 | B062670 |*| x| 1 | &RBIERXTY 5 =1k SCREW 9/64x40 L=5.0
29 | 10694 x| %[ 1 | ZEM THREAD CONTROLLER DISC
30| B118319 |*|(x| 1 |ZF&mMit&HH L SCREW 3/32X56 L=6.0
31119534 || 1 |A—Lw bFv bk THUMB NUT 7/32X32
32160137 x| 1 | RFAFHEHS— COLLAR, TENSION STUD
33137229 x| 1 | RAFEHS—LLHRL SET SCREW M4x0.7 L=5.0
34110682 x| x| 1 [@HRET (L) THREAD GUIDE (UPPER)
35119510 [ 1 |@mAET (b)) lkHRL SCREW SM9/64x40 L=6.5
361617920 x| x| 1 | @AREHT ($H) THREAD FOOK ASSY
37161792 x| 1 | @HREMT THREAD FOOK
38161793 x| x| 1 |#RHZ2 ((TE®R) THREAD CLAMP (ACGESSORY)
39161794 x| x| 1 | #HARERBLIER ((HE&H) SPRING COMPLESSION (ACCESSORY)
40161795 [ 1 |l ((HEMH) SHOULDER SCREW SM1/8 (ACCESSORY)
41161793C x| 1 |$#tRWZ2 ($H) HESR THREAD CLAMP ASSY (ACCESSORY)
42 134629 [ 1 |@mAET FH) kHA L SCREW, TRUSS M4x0.7 L=8.0
43137229 x| 1 [ RFAFHELEDARL SET SCREW M4x0.7 L=5.0
44 [ B149566 |[*|*x| 2 | RIFAFH 1 VIL TENSION NUT

_24_




AR (2 KEt)
TENSION BRACKET (TWIN NEEDLE)

~

~

~

~

~

~ \\
-2

— 8 /@\\
54

o

DD N
& °
"




ARk (274 %t)

TENSION BRACKET (TWIN NEEDLE)

=
|
BRES |OlSAH

2

No | PARTS No g & QTY e DESCRIPTION
1]

1 125856 *[x 1 [ FEFIR () TENSION BRACKET

2 (25893 *x|x| 3 | HFRIESHRL SCREW M4x0.7 L1=8.0

3 [ 60391 x| x| 2 | REEFHE (5E) TENSION ADJUSTING STUD

4 160148 k(x| 2 | R DHHEEY (57) TENSION RELEASING PIN L=12.5

5 | B145446 [ x[*x| 8 [fRFAFM TENSION DISC

6 [B159805 |[*|x*| 4 |RFAFMEZ TENSION DISC PRESSER

7 (10693 x| x| 4 [BEBERTYLYT TENSION SPRING

8 | 28206 x[*%| 4 |A—Lvy FRMy/R— REGULATING THUMB NUT WASHER

9 (60630 x| x| 2 | REEFE (R TENSION ADJUSTING STUD

10 [ 10952 k(x| 2 | RPDIHEEY (R) TENSION RELEASING PIN L=14.5

11 [ 30011 x| 2 | E—FRFH TENSION STUD (FIRST)

12 [ 10652 x|k 2 | FE—EAFHEFT Vb TENSION STUD (FIRST) NUT

13 | 20224 *x[*| 4 [EFE—FHFM TENSION DISG (FIRST)

14 12022601 |[*|x| 2 [@&HBERXTY2H TENSION SPRING

15 [ 20225 |k 2 | F—EHFA—Lv L TENSION THUMB NUT (FIRST)

17 (60138 x| x| 1 | REERARENT THREAD RETAINER

18 | 37288 k| 2 | REERR#ETIESHRLC SCREW, TRUSS M4x0.7 L=5.0

19 | 25857 x| 1 |FAFIMEZEMLKR (A TENSION RELEASE PLATE (A)

20 [ B112712 *[*| 2 |FRAFMENLKREAL SHOULDER SCREW SM9/64x40

21| 25860 |k 1 | RESWLE QL PUSHER PIN M4x0.7 L=33.0

22 | 31206 |k 2 | RESWLEVRLS Y b NUT M4x0.7

2320226-01 [*|*| 1 [REHWELE RLRTYLYS | SPRING

25 | 25858 *|*| 1 | FAFMENLIKR (B) TENSION RELEASE PLATE (B)

26 | 25889 [ 1 | BAFIME L e TENSION RELEASE PLATE GUIDE PIN

27 18040 (x| 1 [AFME,»LIREERLC SET SCREW SM9/64x40 L=8.0

28 | 40463 k(x| 1 [ REIERTY T8 THREAD CONTROLLER STUD

29 1 10689 x|x| 1 | RBIRTYT THREAD CONTROLLER SPRING

30 | 10690 x|x| 1 | RTYUTZIT THREAD CONTROLLER SPRING STOPPER

31 [B062670 | *|[*| 1 [REIERTYITRIE SCREW 9/64x40 L=5.0

32 110694 *[x[ 2 | ZEMN THREAD CONTROLLER DISC

33 | 40462 *[x 1 | ZFEMiEHAL SCREW  3/32X56  L=13.2

34119534 ¥|*%| 1 |A—Lvy kFvk THUMB NUT 1/32X32

35 | 16411 x| x| 1 | RBIRTU YT (8D THREAD CONTROLLER SPRING (FRONT)

36 | 16413 x[%| 1 | ZEMTyov— (K) WASHER  (LARGE)

37 | 16414 [ 1 [ZEMT Y v— (M) WASHER  (SMALL)

38 | 16419 x|x| 1 | RTY T HhN— THREAD CONTROLLER SPRING (FRONT) COVER

39 | 8103 x| x| 1 | RTY T AN—1kHhl SCREW 11/64x40 L=3.5

40 | 16418 x|x| 1 | RTYVTREHS— THREAD CONTROLLER STUD COLLAR

4118103 |k 1 [RTYVITREHS—1kHHL SCREW 11/64x40 L=3.5

42 160137 x|x| 1 | RFFEHS— COLLAR, TENSION STUD

43 | 37229 x| 1 | RFAFHEHS—LLHRL SET SCREW M4x0.7 L=5.0

44110682 x| x| 1 | EmARET (L) THREAD GUIDE (UPPER)

45 119510 *[x 1 [EARET (£) LkHHL SCREW SM9/64x40 L=6.5

46 | 61792C x| 1 | EARENT (F) THREAD FOOK ASSY

47161792 *[k| 1 [ ESRENT THREAD FOOK

48 | 61793 k1 (SRR (HEM) THREAD CLAMP (ACCESSORY)

49 161794 x| 1 | #ARAERARLIER (HEM) SPRING COMPLESSION (ACCESSORY)

50 | 61795 x| 1 [BtC (HEMm) SHOULDER SCREW SM1/8 (ACGESSORY)

51 161793C *[x| 1 | #5282 (M) RS THREAD CLAMP ASSY (ACCESSORY)

52 | 34629 x| 1 | EARENT () EHRLC SCREW, TRUSS M4x0.7 L1=8.0

53 | 37229 x| 1 | RFFELEDEL SET SCREW M4x0.7 L=5.0

54 | B149566 | *|*| 4 | RFAFFA VI TENSION NUT

_26_




i

LUBRICATION

_27_



iR

LUBRICATION
==
1~ !
—|—| 1]
BaES|S| S é B

A A T I

| | yeal oo =]
No | PARTS No $ $ $ $ QTY ES DESCRIPTION
1 |25829C kx| x| k[ 1 |t Z-MFa2-7 ($H) (P-LiLHRAH) OIL TUBE & OIL WICK
2 131129 x| k| kx| 4 |IRZ RETAINER
3 16333 *|k[*| x| 7 [#HR1EDHL SCREW  9/64X40 L=6.5
4 125899C [ k([ k[ 1 [ Z-MF2-7" (§B) (FEHRTA 2 JLF) OIL TUBE & OIL WICK
5 | 15508 x| k| kx| 1 |#RZ RETAINER
6 | 25900C kx| x|k 1 | Z-MF2-7" ($B) (TEhRE A 2 JL(E) A) | OIL TUBE & OIL WICK
7 |25901C k[ k[ 1 [EZ-MF1-7" (FB) GEYEA 2 JLETA) OIL TUBE & OIL WICK
8 125902C k[ k[k[k[ 1 [EZ-MF1-7" (FB) GEVEAA X JLIEA) OIL TUBE & OIL WICK
9 |25821C *[x| x|k 1 | Z-MF2-7" ($B) (TR A 2 JL(H)A) | OIL TUBE & OIL WICK
10 | 25822C kx| x|k 1 | Z-MF2-7" ($H) UNw o) F—H) OIL TUBE & OIL WICK
11 ] 15087 x|x|*x|x| 2 |z RETAINER
12 | 14907 kx| x| k[ 1 |A 9V iRED BED OIL TUBE GCLAMP
13111106 x| k(| k[ 1 [A9FVHATTILE OIL FELT
14111108 *|k[k|x[ 1 [Ry K2 o1LEHHRLE SCREW 1/4X32 L=13.0
15 [ 11069 x| k[k| k| 4 [FEYEAFZILTILE OIL FELT (FOR BUSHING)
16 |1 11071 k| kx| 2 |EUEA R LM/ Y T PACKING
17 111070 | k[ k| k[ 2 [FEUERAARILHAKE OIL STOP SCREW 7/16X28
18 | 11080 x| k| kx| 1 | FTEAAR)L (B]) 7Tk OIL FELT
19 | 11069 x| k| kx| 1 | FEAA)L (FfE) ZTILE+ OIL FELT
20 | 11085 kx| x| k[ 1 | FTEhAZJ)L (FfE) TITIL LHkE OIL STOP SCREW 7/16X28
21111069 x| k(x| k[ 1 [ TEHAARJ) (FE-H) ZITIL+ OIL FELT
22 111085 k[ 1 [ TFEA42J)L (FRE-H) 7T/ ~Hg OIL STOP SCREW 7/16X28
23 (11069 x| k| kx| 2 | /N A— TI)E OIL FELT
24 111085 x| k| kx| 2 | /NI YUE— TI)L MR OIL STOP SCREW 7/16X28

_28_




N2y %R (-BT)
AUTOMATIC REVERSE FEED MECHANISM (PNEUMATIC) (-BT)

5

6

BEIHA EIFRE®R (-FL)
AUTOMATTIC FOOT LIFTER MECHANISM (PNEUMATIC) (-FL)

_29_



Ny 32y %k (-BT)
AUTOMATIC REVERSE FEED MECHANISM (PNEUMATIC) (-BT)

BRES|BH
No [ PARTS Nof QTY m DESCRIPTION
1 | 40573C 1 [BTZ7Z7YU 5 (#) BACK TACK CYLINDER COMPLETE
2 | 40573 1| BTT7Z7YYUH BACK TACK CYLINDER
3 160123-02( 1 |BEERFXML—F JOINT
4 160123-03| 1 | ALY SILENCER
5 | 28024 4 7>y oFkHal SCREW M5X0.8 L=45.0
6 | 90625 4 | T72) o FkHRLTY S v— WASHER
1 140572 1 | EREv Tk BACK TACK CYLINDER CONNECTING BAR
8 | 4135 1| EEYvy T MRABFY R M NUT M5XO0. 8
9 | 30804 1| EEY T MRBFY - N6 NUT M6X1.0
10 | 40571 1 | EHEToyy BACK TACK CYLINDER CRANK CONNECTION
11| 34410 1| ) oaEREY PIN
12 | 4839 2 | D) UAERE IEDE (EfS-- 04) | RETAINING RING (¢ 4)
13 | 34412 1| V) oy EREESE BACK TACK CYLINDER CRANK
14110754 1| vy oaERESFEHL PINCH SCREW 6. 75X24 L=16.0
15 [BSO7375 | 1 | NwHLN—=RTY25 FEED REVERSE LEVER BACK TACK SPRING
16 [ B140063 [ 1 [/Nw o L/IN—R TSR kwsi— | FEED REVERSE LEVER BACK TACK SPRING STOPPER
17 | B140063 | 1 | /Ny D L/INA—XR b w/N— STOPPER PIN
18 | 25841 1T [NV LNR—=R by —Fa2—T STOPPER PIN TUBE
19 | 17095 1 | L% (EHf2---8mm) RETAINING RING (8mm)
20 | 40575 T | Ny T LN—5 FEED REVERSE SHAFT
21 | 40574 I RAVAZAS FEED REVERSE LEVER
22 | 34451 1 [Ny oLn—%t& FEED REVERSE LEVER HOOK PLATE
23 | 34452 1 | N\voLnN—2F&iEHRLC SCREW  M5X0.8 L=12.0

BER A LEIFEHE (-FL)
AUTOMATIC FOOT LIFTER MECHANISM (PNEUMATIC) (-FL)

BRES|BH
No [ PARTS Nof QTY m DESCRIPTION
1 {60172C 1 |FLZF7>Y)VE FOOT LIFTER CYLINDER
2 (6017203 2 [FLZ7> U HiERL SCREW M5X0. 8 L=60
3 160172-02 1 | BEERMFTILAR JOINT (ELBOW)
4 134884 1T [P F—TL A (#) SILENCER
5 | 25881 1 [FLo) o8 —#F4Hl SHOULDER SCREW M4X0.7 L=8.0
6 | 28070 1T | Fvh NUT M8
7 ] 25882 1 |FL ) o5 —Hi FOOT LIFTIER CYLINDER CRANK
8 | 28076 1 |FL ) U5 —Rifhd1a L PINCH SCREW M6x1 L=18.0
9 | 25883 1 |FLY ) U5 —#F FOOT LIFTIER CYLINDER CRANK CONNECTION

_30_




AAvF . a—FE%k
SWITCH, CABLE

EER%

AIR PRESSER MECHANISM

_31_



24 vF. a3— FEZ
SWITCH, CABLE

BRES|BH

No [ PARTS Nof QTY m DESCRIPTION

1 {30022 5 [ =225 T0N CABLE CLAMP (SMALL)

2 | 34629 5 |7—TNLo52T0N kRl SCREW M4x0.7 L=8.0

3 39293 1 | REVRAYTF PUSH BUTTON SWITCH

4 | 36431 1 | R4V FITS7y b PUSH BUTTON SWITCH BRACKET

5 | 12418 2 |RA9F TSy kOl SCREW 13/64X32 L=9.0

6 | 16287 2 |RA9F TSIy bkORLTy o v— WASHER

1 ] 36442 1 | R4y FhN— SWITCH COVER

8 39295 2 [axUB2EY PIN CONTACT

9 | 39296 2 |arVBEVHN— PIN CONTACT COVER

10 | 25838 1 | R4y F7—T)L (0.3X2 L=1500) CABLE (2 LINES L=1500)

11 | 60543 2 [axyB2EY PIN CONTACT

12 | 60466 T [3axo%215P CONNECTOR (15P)

131 60479 1 | a9 %2 5H/"—15P CONNECTOR COVER (15P)
14111142 5 | 7—TNo350TTyv— WASHER

15 | 25838C 1T | R4 yF. 7—TIL(HR) SWITCH, CABLE COMPLETE
ZEEMF
AIR PRESSER MECHANISM

BRES|BH

No [ PARTS Nof QTY m DESCRIPTION

1 {30727 1T [L¥alL—4% REGULATOR

2 30733 1 | EA& PRESSURE GAUGE

3 | 70566 1 |BEERFAML—F (06) JOINT

4 130744 1T [=vTL NIPPLE

5 130728 1 |LFaL—42T347v b REGULATOR BRACKET

6 | 30729 2 | 737y hEHHRL SCREW M6X1.0 L=12.0

7 130730 2 | 737y biEHRLCF Y b NUT M6X1.0

8 | 28578 2 |37y FEORLRTY Ty v — SPRING WASHER

9 110599 2 | I3y rEHRLT YD v— WASHER

10 | 40558 1 [2L32Fa2—7T (¢6-800mm) URETHANE TUBE (¢ 6-800mm)
111 30720C 1| Bl (2E) SOLENOID VALVE COMPLETE (2 STATIONS)
12 | 70567 1 | EERFIILAR(H6) JOINT (ELBOW)

13 130720-02| 2 |HA4 LY SILENCER

14 [30720-03( 1 [ TS 9C1 UINwvo B v9) PLUG C1 (BACK TACK)

15 [30720-03( 1 | 754 C1 (BE#|A LIT) PLUG C1 (FOOT LIFTER)

16 | 39374 1 |BEBRFIARL—F20UNvI2vD) JOINT G2 (BACK TACK)

17 | 70566 1 |BRERFXFL—FC2(BEIHRA L) JOINT G2 (FOOT LIFTER)

18 [ 40557-01 1 |4 —TIL (INv o2 9%Y) CABLE (BACK TACK)

19 |1 30186 2 ARV B2EY PIN CONTACT

20 | 40557-01| 1 | 7—7J)L (BEBWZ LIF) CABLE (FOOT LIFTER)

21 30186 [ = 7 PIN CONTACT

22 | 30185 1 |3y %6P CONNECTOR 6P

23 | 25839 1T |9LBoFa—T(44-800mm, /Nv 2% w%) |URETHANE TUBE (¢p4-800mm, BACK TACK)
24 | 25842 1 |9L22Fa—T(¢$6-1000mm, EHEHHZ L) | URETHANE TUBE (¢ 6-1000mm, FOOT LIFTER)
25 | 8130 4 | BHEFOLKRRL WOOD SCREW

26 | 30750 2 |#ERNVE TUBE TIE

27 | 30750 1 | 7—JILRERNAVF CABLE TIE

28 | 30151 1 | axo%2h/"— 6P CONNECTOR COVER (6P)

_32_




fiiEm 1
ACCESSORIES 1

_33_




FEm 1
ACCESSORIES 1

=
—|—| 1]
BaRES |4|S|K é B#

A A T I

| | yeal oo [=]
No | PARTS No $ $ $ $ QTyY e DESCRIPTION
1 125634 k[ k[ k[ *] 1 mAmLE ACCESSORIES PACK
2 | NO122 *[-[-]-]1 3 &t DPX17  #22 NEEDLE DPX17 122
2 |NO124 -|%|-]1-1 3 & DPX17 #24 NEEDLE DPX17 #24
2 | NO122 - - -1 6 &t DPX17  #22 NEEDLE DPX17 122
2 |NO124 - - 6 & DPX17 #24 NEEDLE DPX17 #24
3 | 25895 *[-[-]-] 3 RE > BOBBIN
3 | 25896 - 1= 3 RE > BOBBIN
3 | 25895 -|-1*%|-] 6 RE > BOBBIN
3 | 25896 -|-1-1%| 6 REY BOBBIN
4 111169-A *| k| k| %] 2 SovEeEVY MACHINE HINGE CONNECTION
5 111170 x| k|| *%| 4 SovEeEVY itéb#’ab SCREW 6.75X24 L=7.5
6 | 25635 *| k| k| *%| 2 SOVEVORIT MACHINE HINGE CONNECTION CUSHION
7 | 6055 k| k[ k| k[ 4 £7 NAIL
8 140142 IEIEIEI TRy XL >2F 10X150 T BOX WRENCH 10X150
9 119462 k| k| k| %] 1 AHRLUF 10X11 DOUBLE HEAD WRENCH 10X11
10 | 19461 k| k| k| k| 1 R /8F (6X7 mm) SPANNER  6X7 mm
11110747 K] k| kx| 1 RALVF (/16 4 >F) WRENCH ( 1/16” )
12 | 19456 I EIEIEI N RALVF (2 31)) WRENCH ( 2 mm )
13 1 19457-A | %[ *|*x[*]| 1 RALVF (2.5 =) WRENCH ( 2.5 mm )
14 | 19458 BRI RALVF @ =) WRENCH ( 3 mm )
15 | 19459 BRI RALVF G4 =) WRENCH ( 4 mm )
16 | 19460 BRI RALVF (B =) WRENCH (5 mm )
17 | 25649C IEIEIEINE KSA/\—4540 SCREW DRIVER GOMPLETE
18 | 8124-LS k| k| k| %] 1 S hN— MACHINE COVER
19 | 35254 x| x| -] - 1 RKRIITEY bk THREAD UNWINDER COMP.
19 110947 —[=*]|*] 1 KRIITEY bk THREAD UNWINDER COMP.
20 | 8125 k| k| k| %] 1 MEL OILER
21111193 k| k| k| %] 1 s 0IL
22 | 11887 x| k| k| %| 2 a—F—=IF RUBBER CUSHION
23 | 6055 *| k|| %| 4 £T NAIL
24 {13098 [ k[ k[ 1 REIL Yy b+ PEDAL COMPLETE
25 | 25826 IEIEIEINE 2T DRIP PAN
26 | 15081 *[*([*[*[ 8 AL WOOD SCREW

_34_




F/Em 2
ACCESSORIES 2

_35_



t/Em 2

ACCESSORIES 2
T[T
—|—] 1|
BRES || LIS L AR

R i I

| B e =]
No | PARTS No $ $ $ 2 QTY e DESCRIPTION
1 140112 x[x[*|*x] 1 | N)LbA—F () BELT GUARD GOMP.
3 | 31021 *|k[*k]x| 2 | N)LEH—F (A) iEHRAL SCREW  M6X1 L=16.0
4 110599 *|k[k|x| 2 | IEHRLTY I vy— WASHER
6 (31021 *|k[*k]x| 2 | N)LEH—F (B) LEHAL SCREW  M6X1 L=16.0
7 (10599 *|k[k|x| 2 | IEHRLTY I vy— WASHER
8 |37288 | k[*k]x| 2 | N)LFH—F (B) AERL SCREW  M4X0. 7 L=5.0
10 [ 37288 *|k[*k]x| 3 | NJLFH—F (C) 1EHAL SCREW  M4X0. 7 L=5.0
12 | 34629 *|k[*k]x| 2 | N)LMH—F (E) EHAL SCREW ~ M4X0.7 L=8.0
13 [ 31208 *|k[k|x| 2 | IEHRLTY I vy— WASHER
14 [ 31206 *[*k[xx 2 [Fv bk NUT M4
15 [ 11830 *|x|x[*[ 1 [N rH—F (D) YTzl THUMB SCREW
16 [ 25823 x[x|*k|*x| 1 | N)LbHAH—F (E) BELT GUARD (E)
17 [ 15081 [k *%|*x| 2 | N)LFA—FKRRBL WOOD SCREW
1811142 |x[*|*|x| 2 |£RLTyLv— WASHER
19 117529 k| kK[ x) 1 [HRHEBIAHE (FT2aY) SYNCRONIZER SUPPORT (OPTIONAL PART)
20 | 37102 *[*[xx 2 [Fv bk NUT M6

_36_




1S00 VY1X3 LV NOILdO / EARXENEE *

90-L€601 OM-€9001 OM-L¥001 L 1-0¢¢0v L1-0120¥ 26101 0¢6¢01 26201 11-0£9G¢ L6l | .¥/¢
90-L€601 OM-€9001 oM-9%001 01-0¢¢ov 01-01¢cov 16101 016201 16201 01-0£95¢ |66l | .8/S
70-L£601 OM-¢9001 OM-G¥001 80-0¢¢0v 80-01¢0¥ 68101 068¢01 68201 80-0L9G¢ [ LTl |.2/1
¢0-L€601 OM-19001 OM-¥¥001 90-0¢¢0v 90-01¢0v L8101 0L8¢01 18201 90-0£9G¢ G6 |.8/¢
¢0-L€601 OM-19001 OM-€¥001 G0-0¢¢0v G0-01¢0v 98101 098¢01 98201 G0-0£9G¢ 6L [.91/G
10-LE601 OM-19001 OM-¢¥001 ¥0-0¢¢0v 70-01¢0¥ G101 068¢01 G8¢01 ¥0-0£96¢ AR A
10-LE601 OM-09001 OM-¢¥001 ¢0-0¢¢0y ¢0-01¢0v €8101 0€8¢01 €8¢01 ¢0-0£9G¢ 8V [.91/¢
10-LE601 OM-09001 OM-1¥001 10-0¢¢0v 10-0120% 28101 0¢8¢01 28201 10-0£96¢ z¢ |.8/1
(IH91Y) (1437 1004 ¥3SSF™d| (3L3TdWOD) 1§ 1004 ¥3ISSF¥d| ILI W09 ww | youl
ayvno ¥3oNi4 | 3LF1dWOD 3AITS a8 | FL371dW0D QIS a3d pod @334 J1V1d 1YONHL ONILAIT ONTLVHEIA|WVTO F103INT 371S T9NYH
(B¥) BPOEk (B%) BPOCk
RENEN1ad4 (B) () %E (B) (YE HNME Wiz Y4 Y b Y b Wiz g2z
& »

1 -0¢—"198¢-HNMS 1

S1dvd 39nv9 40 14Vl

Eo—L

* %

_37_



1500 Vd1Xd LV NOILdO

/ BXEIEE *

90-L£601 ov-€9001 IV-L1001 L 1-6G20% | 1-8G¢0Y V1-26101 ovV-¢6¢01 V1-¢6¢01 11-0L9G¢ L6l | .V/€
90-L£601 ovV-€9001 IV-91001 01-6G¢0% 01-8G¢0v V1-16101 ovV-16¢01 V1-16201 01-0£9G¢ 6 Gl |.8/G |*
¥0-LE601 ov-29001 IV-61001 80-6G¢0% 80-8G¢0Y V1-68101 ovV-68¢01 V1-68¢01 80—0L9G¢ L2 .2/)
¢0-L€601 ov-19001 IV-717001 90-6G¢0% 90-8G¢0F V1-/8101 ovV-18¢01 V1-18¢01 90-0.99¢ G6 |.8/¢
¢0-L€601 ovV-19001 IV-€1001 G0-6G20% G0-8G¢0F V1-98101 ov-98¢01 V1-98¢01 G0—0L9G¢ 6L |.91/8
10-LE601 ovV-19001 IV-¢1001 ¥0-6G¢0% ¥0-8G¢0Y V1-68101 ov-68¢01 V1-68¢01 ¥0-0£9G¢ v [.v/1
10-LE601 ov-09001 IV-¢1001 ¢0-6G20% ¢0-8G¢0% V1-€8101 ovV-€8¢01 V1-€8¢01 ¢0-019G¢ 8V [.91/¢]*
(LH91Y) (1437 1004 ¥3SSFUd| (ALTNOD) ! 1004 ¥ASSIMd| LI TdWOD ww- ) youl
ayvno ¥3oNi4 | 3LF1dWOD 3AITS a8 | FL371dW0D QIS a3d pod @334 J1V1d 1YONHL ONILAIT ONTLVHEIA|WVTO F103INT 371S T9NYH
(B%) BIQOEk (B%) BIQOEk
RERENTed4 (B () %uE (B ()uE HAE Wiz 43V Yfdh Yfdh Wiz 245
& »

V1-1-0¢-"198¢-HNMS'1

S1dvd 39nv9 40 14Vl

Eo—L

_38_









SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)
FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

tAa—3L oK%
T273-0018 FEE e K ET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(ERE%)
Parts No. PB47660 (1020)
Rev. 1



